
IMPORTANT: PLEASE KEEP THIS INSTRUCTION MANUAL FOR FUTURE REFERENCE !
Copyright © 2014 by E&G Corporation, LLC. All right reserved.  The reproduction or uti li za tion of this work in any form or any elec tron ic, me chan i cal, or other means, no known or here af ter in vent ed, 

including xe rog ra phy, pho to copy ing, and re cord ing, and in any in for ma tion storage retrieval system is for bid den with out written per mis sion of owners.

Notes to the Technician/Installer: E&G is proud to present this package
to you and reminds you that for technical in for ma tion, contact technical
assistance at 410-381-4900. Do not at tempt the in stal la tion of any E&G

prod uct without first reading the detailed in struc tions. E&G will not war rant
dam aged parts or the ve hi cle due to altered in stal la tion procedures.

1. Apply masking tape to the painted and chromed edges of the 

    bumper cover, grilles, and emblem. Remove the fasteners secur-

    ing the radiator support panel cover and remove the cover.

Copyright 2014 by E&G Corporation, LLC.

TOOLS REQUIRED 
Automotive grade masking tape, plastic clip removal tool, grease pencil, electric drill, 5/16”, 3/8” and long 1/8” drill bits, body putty 

spreader, nylon rope or cord, spring clamps, razor blade or X-Acto knife,  flat blade screwdriver, #2 phillips screwdriver, 7mm, 8mm,

9mm and 10mm sockets, ratchet, 9mm wrench, awl or similar pointed tool, scissors, small disc grinder, flat or semi-gloss black paint, glass cleaner and soft, clean cloths. 

2. Remove the nuts retaining the hood cap at the outer edges and 

    squeeze the retaining clips together and push the clips out to 

    remove the hood cap from the hood.

3. Remove the factory 10mm hex bolts from across the top of the fac-

    tory grille and bumper cover.

3

1

4. Place the vehicle onto 

    a lift or use a jack and 

    jack stands to lift and 

    support the front of 

    the vehicle at a com-

    fortable work height.

NOTE: If using a jack, you 

    must use jack stands. Do

    not rely on the jack to 

    support the vehicle. If 

    the jack fails, serious in-

    jury could occur. In each 

    front wheel arch, re-

    move the two upper 

    7mm hex bolts (A), and 

    the two lower plastic 

    push pins (B).

4

Important information before you begin: If this E&G grille installation kit includes grille hole location tem-
plate(s) to drill mounting holes in the vehicle, you MUST verify that the template(s) provided in this kit match the
mounting pin or stud locations on the grille(s). Prior to drilling the mounting holes, place the assembled grille’s
mounting pins or studs over the template(s) provided and make sure that the pin or stud and hole locations are

the same. If they do not match, please call 410-381-4900 and ask for technical assistance. Thank you.

A

A

B

B

2015i Cadillac Escalade - all models
Upper and Lower Mesh Grilles

2

Upper Heavy Mesh Grille Part #1009-050U-15H     Black Ice Upper Heavy Mesh Grille Part #1009-B50U-15H
Upper Fine Mesh Grille Part #1009-050U-15     Black Ice Upper Fine Mesh Grille Part #1009-B50U-15

Upper Fine Mesh Black Grille Part #1009-050U-15B    Upper Heavy Mesh Black Grille Part #1009-050U-15HB   
Upper Dual Weave Mesh Grille Part #1009-050U-15D

Center Bar Luxe Weave Upper Mesh Grille Part #1009-060U-15CB   Black Center Bar Luxe Weave Upper Mesh Grille Part #1009-060U-15CBB 
Lower Heavy Mesh Grille Part #1009-050L-15H     Black Ice Lower Heavy Mesh Grille Part #1009-B50L-15H

Lower Fine Mesh Grille Part #1009-050L-15     Black Ice Lower Fine Mesh Grille Part #1009-B50L-15
Lower Fine Mesh  Black Grille Part #1009-050L-15B    Lower Heavy Mesh Black Grille Part #1009-050L-15HB   

Lower Dual Weave Mesh Grille Part #1009-050L-15D
Luxe Weave Lower Mesh Grille Part #1009-060L-15    Black Luxe Weave Lower Mesh Grille Part #1009-060L-15B

AC Lower Heavy Mesh Grille Part #1009-050L-15HAC   AC Lower Black Ice Heavy Mesh Grille Part #1009-B50L-15HAC
AC Lower Fine Mesh Grille Part #1009-050L-15AC      AC Black Ice Lower Mesh Grille Part #1009-B50L-15AC

AC Lower Fine Mesh Black Grille Part #1009-050L-15ACB    AC Lower Heavy Mesh Black Grille Part #1009-050L-15HACB
AC Lower Dual Weave Mesh Grille Part #1009-050L-15DAC

AC Luxe Weave Lower Mesh Grille Part #1009-060L-15AC    AC Black Luxe Weave Lower Mesh Grille Part #1009-060L-15ACB 

Visit us online today at www.egclassics.com

05/14/2015



5. Once the wheel arch liner fasteners are removed, remove the 7mm 

    hex head bolt at the seam between the bumper cover and fender. 

6. On vehicles equipped, drill out the rivets retaining the front license 

    plate bracket onto the bumper cover and remove the license plate 

    bracket (drill until the head of the rivet releases, do not drill through 

    the bracket or bumper cover. Save bracket for reinstallation).

7. From underneath the front of the vehicle, remove the 10mm hex 

    bolts (A) and the plastic push pin (B) securing the bumper cover to 

    the substructure and wheel arch liner (right side shown).

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

8. Apply masking tape where the bumper cover and fender meet. Push

    in on the wheel arch liner, reach behind the sides of the bumper 

    cover below the bumper cover/ fender seam and loosen each of the 

    three 7mm hex bolts securing the bumper cover to fender bracket 

    (not shown). Once the bracket is loose, you can pull out then for -

    ward on the bumper cover to release it from the fender bracket. Re-

    peat on the opposite side.

9.   From underneath the vehicle, use a wide flat blade screwdriver to 

      push up on the two mounting clips securing the center of the 

      bumper cover while an assistant gently pulls the bumper cover for-

      ward to release the clips (see close-up of the slot to place a flat 

      blade screwdriver for leverage).

5

6

8

9

10. Rotate the handle on the upper electrical connector and pull the 

      connector apart prior to bumper cover removal.

10

A
A

B

6

8



11. Remove the wire harness retainer near the electrical connector dis-

      connected in the previous step. 

12. With the help of an assistant, pull the bumper cover from the vehi-

      cle and place the bumper cover face down onto a clean, padded 

      work area for factory grille removal. 

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

13. Use a flat blade screwdriver to remove the white plastic clips retain-

      ing the top of the factory grille to the bumper cover. 

11

13

14. Disconnect the electrical connector from the front park assist cam-

      era, unclip the factory wire harness from the back of the grille and 

      remove the screws retaining the park assist camera and remove the

      camera from the back of factory grille.

14

15. Use a plastic clip removal tool to remove the factory wire harness 

      from the back of the factory grille.

15

16. Use a flat blade screwdriver to unclip the factory grille from the 

      bumper cover. Start at the top on either side and as the grille un-

      clips, lift up on the grille as you work your way around the perime-

      ter until the grille releases from the bumper cover.

16



21. Apply masking tape to the factory bumper cover grille return, leav-

      ing the mounting tabs exposed. Use a 5/16” drill bit to drill out the 

      lower and center factory mounting slots. On the bottom slot, you 

      will drill out the upper portion (as shown). On the center slot, you 

      will drill out the lower portion (not shown) in order for the side re-

      taining brackets to line up and bolt into place once the grille is 

      properly aligned. You must drill the holes toward the front of the 

      bumper cover (see schematic “A” above).

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

22. Align the side retaining bracket into place, placing the supplied 

      #10-24 x 3/4” black pan head bolts through the holes for proper 

      alignment. Mark the upper mounting hole location. Make sure you

      perform this step on both sides of the bumper cover.

18

2221

17. Use a flat blade screwdriver or a plastic clip removal tool to remove 

      the factory white clips around the perimeter of the factory lower 

      grille. 

17

19. Once the lower factory grille is unclipped, turn the bumper cover 

      over and pull the lower grille from the bumper cover.

19

A

18. Use a flat blade screwdriver to pry back the factory lower grille 

      upper mounting retainers away from the lower grille upper mount-

      ing tabs. 

20. Use a grease pencil to mark the center of the factory grille opening.

20

Upper Grille preparation:



25. Remove the crest emblem by using a small, flat blade screwdriver 

      to unclip it from the factory grille. 

26. Install the supplied .045” x 1” double faced tape to the back of the 

      factory emblem once the small mounting clips have been broken 

      off (leave the alignment pins in place).

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

28. Peel off the double faced tape backing and align the emblem 

      mounting plate, making sure the alignment studs pass through the

      holes in the plate. Press firmly to set the tape. Once the emblem 

      has been installed onto the plate, break off the alignment pins 

      (not shown). 

25
26

28

24.Temporarily align the center of the upper mesh grille with the grease 

     pencil mark on the bumper cover. Mark the sides of the bumper 

     cover mounting tabs that align with the mounting holes in the mesh

     grille. Enlarge the holes with a 5/16” drill bit. For vehicles painted 

     colors other than black or dark blue: Once the holes are drilled, 

     apply flat or semi-gloss black paint to the exposed mounting tabs to 

     conceal them once the mesh grille is installed.

24

23. Drill a 5/16” hole through the marks made in the previous step.

23

27. For Center Bar Grille emblem installation: Peel off the dou-

      ble faced tape backing and align the emblem onto the center bar 

      emblem bezel, making sure the alignment studs pass through the 

      holes in the bezel. Press firmly to set the tape.  



31.Align the camera onto the supplied camera mounting plate and in-

     stall it to the plate using the supplied small black plastic washers and

     #8-32 S.S. hex nuts (A). Once the camera is installed onto the

     mounting plate, align the camera bezel through the opening in the 

     mesh grille, align the camera and mounting plate over the bezel and

     install the supplied small black plastic washers and #8-32 S.S. hex 

     nuts (B) to secure.

33. Remove the protective masking tape applied to the grille opening 

      in Step 19. If spring clamps are available, align and clamp the 

      upper mesh grille into place. Align the center of the grille with the 

      grease pencil mark made previously. Bolt the bottom edge of the 

      grille to the bumper cover using the supplied #10-24 x 3/4” s.s. 

      black pan head bolts, small black plastic washers and #10-24 s.s. 

      black hex nuts. Use a long #2 phillips screwdriver to hold the pan 

      head bolts in place while tightening if necessary.

34. Once the bottom of the grille is tight against the bumper cover, 

      align the side retaining brackets against the edge of the bumper 

      cover and install the supplied #10-24 x 3/4” black s.s. pan head 

      bolts, small black plastic washers and #10-24 s.s. black hex nuts 

      and tighten. Important: The top edge of the bumper cover must 

      be under the top of the mesh grille frame (see insert “A”).

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

A

33

34

32. In order for the grille opening to retain the proper angle in order to

      mount the upper mesh grille, use a section of nylon cord or equiv-

      alent and draw the ends of the bumper cover together until the 

      two small outer bolt heads measure 74-1/4” apart.  This will make 

      alignment and installation of the upper grille much faster. The

      bumper cover flattens out too much when it is removed from the 

      vehicle. 

74-1/4”

Measurement bolt

Upper Grille installation:

A

B

30. Turn the grille over and install the supplied black plastic washers, 

      #10 lock washers and #8-32 S.S. hex nuts and tighten until the 

      emblem is tight against the mesh.

29. Install the emblem into the recessed area in the upper mesh grille, 

      making sure it are perfectly centered and level. Use wide masking 

      tape to hold the emblems into place during the following mount-

      ing hardware installation.



37. Align the lower mesh and surround into place. Turn the grille over 

      and install the supplied small black plastic washers and #8-32 

      ESNA half nuts. Tighten until the mesh and surround are snug 

      against the factory lower grille (adaptive cruise version shown, 

      regular version similar).

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

40. Remove the bumper cover mounting brackets using a 7mm socket. 

38. Install the lower grille back into the bumper cover, making sure all 

      mounting tabs lock back into the bumper cover and the white clips

      removed previously are reinstalled (adaptiver cruise version shown,

      regular version similar).

38

40

39. Prior to bumper cover installation, install the supplied black cable 

      tie (A) to secure the factory wire harness to the side of the grille 

      frame (where shown). Apply flat or semi-gloss black paint to the 

      exposed bolt heads to conceal them after the bumper cover is in-

      stalled.

39

A

Important:  Have an assistant help you when han-
dling the bumper cover from this point 
forward. Carefully turn the bumper 
cover over for lower grille installation.

37

36. Use a 1/8” drill bit to drill the pilot holes, then enlarge the holes to 

      5/16”.

36

35. Cut out, align and tape the lower mesh hole location template (last

      page of this manual) onto the lower factory grille. Use an awl or 

      similar pointed tool to mark the hole locations, untape the tem-

      plate, flip it over and mark the holes on the opposite side. 

35



46. Reinstall the front license plate bracket using the supplied self tap-

      ping hex bolts through the existing rivet holes. If the sides of the 

      bracket are not tight against the bumper cover, install the #6 x 1-

      1/2” countersunk phillips screws (where shown) to keep the sides 

      tight.

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

45. For vehicles equipped with a front license plate bracket, trim the 

      bottom edge to 1” wide and blend around to the sides in order to 

      clear the lower mesh grille frame.

45

1”

44. Reconnect the factory wire harness as shown. Reverse the removal 

      procedure to reinstall the bumper cover back onto the vehicle.

44

43. With the help of an assistant, realign the bumper cover back onto 

      the vehicle, making sure the bumper cover fits over the alignment 

      tabs on the headlights and the wire harness and connector do not 

      get caught behind the grille. Install the factory 10mm hex bolts 

      across the top of the grille (hand tighten at this time).

43

42

42. Position the supplied S.S. reinforcement brackets under the factory 

      mounting brackets and install the assembly back onto the bumper 

      cover. 

46

41. Break of cut off the tab from the factory bumper cover mounting 

      bracket prior to installation of the supplied S.S. reinforcement 

      brackets.

Break or

cut off tab.



52. Close the hood and align the grille frame with the hood cap by 

      pushing the frame in or pulling the frame out until the frame is 

      flush or not more than 1/16” back from the surface of the hood 

      cap. Open the hood and tighten the factory 10mm hex bolts to 

      secure the top of the grille.

52

51. Carefully close the hood and check for proper hood cap to grille 

      frame alignment. Adjust the cap so that it is perfectly centered over

      the grille frame. Open the hood and tighten the #8-32 ESNA half 

      nuts once the left to right adjustment has been made.

51

49. Test fit the hood cap onto the hood, making sure the end studs 

      pass through the factory holes in the hood. The center stud must 

      pass through both the outer and inner layers of the hood. You 

      might have to elongate the inner hole to the left or right slightly 

      for the center stud to pass through. Once the fit is verified, remove

      the hood cap and treat the hole with a high quality sealer to 

      prevent future rust problems. 

49

50. Install the hood cap using the supplied small black plastic washers 

      and the #8-32 ESNA half nuts. Snug the nuts but do not com-

      pletely tighten at this time. 

50
50

Center stud End studs

48. Enlarge the hole to 5/16” on the inner metal of the hood.

48

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

47. You will use the rectangular opening at the center of the hood for 

      the following hole drilling procedure. Use a long 1/8” drill bit to 

      drill a pilot hole through the flat inner surface of the hood, making 

      sure the drill bit is aligned with the centerline of the vehicle (do not

      drill the inner hole to the left or right of center).

47



E&G Classics Warranty Information:
E&G Corporation, LLC. warrants its chrome parts and products to be free from defects in ma te ri al, workmanship or finish for Thirty-Six (36) months

from the date of shipment by E&G.  This warranty is limited to the repair or replacement, at E&G’s option, of the defective part or product. Full E&G

warranty information is available online @ www.egclassics.com.  Just click on the product warranty icon.

For E&G Classic Product Returns:
Please contact the authorized E&G Dealer where you purchased our product from in regards to any workmanship or warranty claims. All

items returned to E&G must have a return authorization number issued by us for inspection or a defective product and or warranty issue.

All merchandise sent back to E&G without proper paperwork or authorization will be rejected and returned.

54. Reinstall the radiator support panel cover back onto the vehicle. 

54

53. Make sure the bumper cover is even with the hood and install the 

      supplied #8 x 1/2” black truss head screw into the holes on either 

      side of the top bar. Allow the screws to self tap into the plastic.

53



2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

Quantity: Description: Part Number:

1 Upper Heavy Mesh Grille ***************

1 Hood Cap 1009-0112-15

1 Installation Hardware Kit 1009-5903-15

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Camera Bezel 1009-0159-15C

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Upper Heavy Mesh Grille Part #1009-050U-15H
Quantity: Description: Part Number:

1 Black Ice Upper Heavy Mesh Grille ***************

1 Hood Cap 1009-0112-15

1 Installation Hardware Kit 1009-5903-15B

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Black Camera Bezel 1009-0159-15CB

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Black Ice Upper Heavy Mesh Grille Part #1009-B50U-15H

2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

Quantity: Description: Part Number:

1 Upper Fine Mesh Grille ***************

1 Hood Cap 1009-0112-15

1 Installation Hardware Kit 1009-5903-15

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Camera Bezel 1009-0159-15C

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Upper Fine Mesh Grille Part #1009-050U-15
Quantity: Description: Part Number:

1 Black Ice Upper Fine Mesh Grille ***************

1 Hood Cap 1009-0112-15

1 Installation Hardware Kit 1009-5903-15B

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Black Camera Bezel 1009-0159-15CB

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Black Ice Upper Fine Mesh Grille Part #1009-B50U-15

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com



1 Camera Bezel 1009-0159-15C

2 Bumper Reinforcement Brackets 1009-0053-15

4 #8-32 S.S. Hex nuts 1999-9072-00

2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

Quantity: Description: Part Number:

1 Upper Dual Weave Mesh Grille ***************

1 Hood Cap 1009-0112-15

1 Installation Hardware Kit 1009-5903-15

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Camera Bezel 1009-0159-15C

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Upper Dual Weave Mesh Grille Part #1009-050U-15D

Quantity: Description: Part Number:

1 Center Bar Upper Heavy Mesh Grille ***************

1 Hood Cap 1009-0112-15

1 Installation Hardware Kit 1009-6903-15CB

2 Side Retaining Brackets 1009-0043-15

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

1 Camera Mounting Plate 1009-0158-15C

Center Bar Luxe Weave Upper Mesh Grille Part #1009-060U-15CB

2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

Quantity: Description: Part Number:

1 Upper Heavy Mesh Black Grille ***************

1 Black Hood Cap 1009-0112-15B

1 Installation Hardware Kit 1009-5903-15B

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Black Camera Bezel 1009-0159-15CB

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Upper Heavy Mesh Black Grille Part #1009-050U-15HB

2 Bumper Reinforcement Brackets 1009-0053-15

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

2 #10 S.S. Lock Washers 1999-9555-00

6 #8-32 S.S. Hex nuts 1999-9072-00

Quantity: Description: Part Number:

1 Upper Fine Mesh Black Grille ***************

1 Black Hood Cap 1009-0112-15B

1 Installation Hardware Kit 1009-5903-15B

2 Side Retaining Brackets 1009-0043-15

1 Camera Mounting Plate 1009-0158-15C

1 Crest Emblem Plate 1009-0158-15

1 Black Camera Bezel 1009-0159-15CB

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

Upper Fine Mesh Black Grille Part #1009-050U-15B

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com



Quantity: Description: Part Number:

1 Lower Chrome Plated Surround 1009-0023-15

1 Lower Chrome Plated Heavy Mesh 1009-0541-15

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Lower Heavy Mesh Grille Part #1009-050L-15H

Quantity: Description: Part Number:

1 Lower Chrome Plated Surround 1009-0023-15

1 Lower Chrome Plated Fine Mesh 1009-0521-15

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Lower Fine Mesh Grille Part #1009-050L-15

Quantity: Description: Part Number:

1 Lower Black Surround 1009-0023-15B

1 Lower Black Heavy Mesh 1009-0541-15B

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Lower Heavy Mesh Black Grille Part #1009-050L-15HB

Quantity: Description: Part Number:

1 Lower Black Surround 1009-0023-15B

1 Lower Black Fine Mesh 1009-0521-15B

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Lower Fine Mesh Black Grille Part #1009-050L-15B

Quantity: Description: Part Number:

1 Adaptive Cruise Lower Chrome Plated Surround 1009-0023-15AC

1 Adaptive Cruise Lower Chrome Plated Heavy Mesh - R 1009-0541Y15

1 Adaptive Cruise Lower Chrome Plated Heavy Mesh - L 1009-0541Z15

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Heavy Mesh Grille Part #1009-050L-15HAC

Quantity: Description: Part Number:

1 Adaptive Cruise Lower Chrome Plated Surround 1009-0023-15AC

1 Adaptive Cruise Lower Chrome Plated Fine Mesh - R 1009-0521Y15

1 Adaptive Cruise Lower Chrome Plated Fine Mesh - L 1009-0521Z15

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Fine Mesh Grille Part #1009-050L-15AC

Quantity: Description: Part Number:

1 Adaptive Cruise Lower Chrome Plated Surround 1009-0023-15AC

1 Adaptive Cruise Lower Black Ice Fine Mesh - R 1009-052Y-15BI

1 Adaptive Cruise Lower Black Ice Fine Mesh - L 1009-052Z-15BI

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Black Ice Mesh Part #1009-B50L-15AC

1 Black Camera Bezel 1009-0159-15CB

2 Bumper Reinforcement Brackets 1009-0053-15

4 #8-32 S.S. Hex nuts 1999-9072-00

Quantity: Description: Part Number:

1 Center Bar Upper Heavy Mesh Black Grille ***************

1 Black Hood Cap 1009-0112-15B

1 Installation Hardware Kit 1009-6903-15CBB

2 Side Retaining Brackets 1009-0043-15

24” .045” x 1” Double Faced Tape 3004-9244-92

16 #10-24 x 3/4” S.S. Pan Head Bolts 1999-0225-00

1 Black Cable Tie 1999-0301-00

16 #10-24 S.S. Black Hex Nuts 1999-0226-00

3 #8-32 ESNA Half Nuts 1999-0065-00

20 Small Black Plastic Washers 1999-0256-00

2 #8 x 1/2” Truss Head Screws 3999-9035-00

2 Large Black Plastic Washers 1999-0264-00

1 Camera Mounting Plate 1009-0158-15C

Black Center Bar Luxe Weave Upper Mesh Grille Part #1009-060U-15CBB

Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com



Quantity: Description: Part Number:

1 Adaptive Cruise Lower Chrome Plated Surround 1009-0023-15AC

1 Adaptive Cruise Lower Chrome Plated Dual Weave Mesh - R 1009-054Y-15D

1 Adaptive Cruise Lower Chrome Plated Dual Weave Mesh - L 1009-054Z-15D

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Dual Weave Mesh Grille Part #1009-050L-15DAC
Quantity: Description: Part Number:

1 Adaptive Cruise Lower Chrome Plated Surround 1009-0023-15AC

1 Adaptive Cruise Lower Chrome Plated Luxe Weave Mesh - R 1009-062Y-15

1 Adaptive Cruise Lower Chrome Plated Luxe Weave Mesh - L 1009-062Z-15

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Luxe Weave Lower Mesh Grille Part #1009-060L-15AC

Quantity: Description: Part Number:

1 Adaptive Cruise Lower Black Surround 1009-0023-15BAC

1 Adaptive Cruise Lower Fine Black Mesh - R 1009-052Y-15B

1 Adaptive Cruise Lower Fine Black Mesh - L 1009-052Z-15B

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Fine Mesh Black Grille Part #1009-050L-15ACB
Quantity: Description: Part Number:

1 Adaptive Cruise Lower Black Surround 1009-0023-15BAC

1 Adaptive Cruise Lower Heavy Black Mesh - R 1009-054Y-15B

1 Adaptive Cruise Lower Heavy Black Mesh - L 1009-054Z-15B

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Heavy Mesh Black Grille Part #1009-050L-15HACB

Quantity: Description: Part Number:

1 Adaptive Cruise Lower Black Surround 1009-0023-15BAC

1 Adaptive Cruise Lower Luxe Weave Black Mesh - R 1009-062Y-15B

1 Adaptive Cruise Lower Luxe Weave Black Mesh - L 1009-062Z-15B

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Black Luxe Weave Lower Mesh Grille Part #1009-060L-15ACB
Quantity: Description: Part Number:

1 Lower Black Surround 1009-0023-15B

1 Lower Luxe Weave Black Mesh 1009-0621-15B

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Black Luxe Weave Lower Mesh Grille Part #1009-060L-15B

Quantity: Description: Part Number:

1 Lower Chrome Plated Surround 1009-0023-15

1 Lower Luxe Weave Chrome Mesh 1009-0621-15

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Luxe Weave Lower Mesh Grille Part #1009-060L-15

Quantity: Description: Part Number:

1 Adaptive Cruise Lower Chrome Plated Surround 1009-0023-15AC

1 Adaptive Cruise Lower Black Ice Heavy Mesh - R 1009-054Y-15BI

1 Adaptive Cruise Lower Black Ice Heavy Mesh - L 1009-054Z-15BI

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Adaptive Cruise Lower Black Ice Heavy Mesh Grille Part #1009-B50L-15HAC



Quantity: Description: Part Number:

1 Lower Chrome Plated Surround 1009-0023-15

1 Lower Black Ice Heavy Mesh 1009-0541-15BI

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Black Ice Lower Heavy Mesh Grille Part #1009-B50L-15H

Quantity: Description: Part Number:

1 Lower Chrome Plated Surround 1009-0023-15

1 Lower Black Ice Fine Mesh Grille 1009-0521-15BI

1 Installation Hardware Kit 1009-5905-15

1 Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Black Ice Lower Fine Mesh Grille Part #1009-B50L-15

Quantity: Description: Part Number:

1 Lower Chrome Plated Surround 1009-0023-15

1 Lower Dual Weave Mesh Section 1009-0041-15D

1 Installation Hardware Kit 1009-5905-15

1 Lower Hole Location Template 1009-0568-15

12 #8-32 ESNA Half Nuts 1999-0065-00

12 Small Black Plastic Washers 1999-0256-00

4 Self Tapping Hex Head Screws 1999-0359-00

Lower Dual Weave Mesh Grille Part #1009-050L-15D





Copyright 2014 by E&G Corporation, LLC. Visit us online today at www.egclassics.com

Cut out, overlap and tape together.


